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The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : Flex banner and pvc tarpaulin
Test Required . Fire behavior test

Test Method . DIN 4102-1-1998
Manufacturer

Material and Mark

Date of Receipt . May.28,2011

Test Period . May.28, 2011 to Jun.25,2011
Test result(s) . Please refer to next page(s)
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Test result :

No. Test ltem Standard require Test result Conclusion
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